
Motor                        Tg460E                                        2015



34 2 430826 OLIEPROP OIL DRAIN PLUG

33 2 430825 SKIVE DRAIN PLUG WASHER

32 1 430824 PAKDÅSE OIL RING FB25*38*7

37 1 430829 REGULATORARM SPEED ADJUSTMENT ARM

36 6 430828 M6 M6 NUT M6

35 3 430827 FLANGE BOLT M6X25 M6X25 FLANGE BOLT M6*25

31 1 430823 BUNDKAR CRANKCASE COVER

27 1 430820 FJEDER REGULATOR ARM SPEED ADJUSTMENT SPRING

26 1 430819 BØS SPACER BUSH-2

25 2 430818 BØS SPACER BUSH-1

30 1 430822 PAKNING KRUMTAP HUS CRANKCASE COVER GASKET

29 1 430262 FLANGEBOLT M6X35 HEX FLANGE BOLT

28 1 430821 REGULATOR PLADE SPEED ADJUSTMENT ASSEY

47 2 430839 MØTRIK M5 M5 NUT M5

46 1 430838 RØR DRIVEPIPE

45 2 430837 BOLT M512 M5X12 BOLT M5*12

44 1 430836 STIK ENGINE PLUG

40 1 430832 O-RING OIL RING FB6*11*4

39 1 430831 SPLIT ELASTIC PIN

38 1 430830 BOLT SPEED ADJUSTMENT BOLT

43 2 430835 BØS WASHER BUSH

42 1 430834 ÅNDERØR BLOWHOLE TUBE

41 1 430833 ARM REGULATOR ADJUSTMENT POLE

8 1 430801 HJUL OMDREJNINGER SPEED ADJUSTMENT GEAR 
ASSEY

7A 1 430800 TAP OMDREJNINGER SHAFT STEELWIRE BLOCK 
RING

7 1 430799 TAP OMDREJNINGER SPEED ADJUSTMENT GEAR 
SHAFT

11 2 430804 VENTIL COLUMN

10 1 430803 KRUMTAP NYLON NYLON CAMSHAFT ASSY

9 2 430802 SKIVE FLAT WASHER

3 1 430795 PLADE DUALHOLE PRESS PLATE

2 7 430794 SKIVE M6 M6 WAVE WASHER ?6

1 7 430793 BOLT M6X30 M6X30 BOLT M6*30

6 1 430798 SKIVE  FLAT WASHER6?6*?15*0.5

5 1 430797 BØS SLIDE SHEATH

4 8 430796 BOLT M6X12 M6X12 BOLT M6*12

12 2 430805 BØS POSITION FIXED PIN

21 1 430814 BØS FOR STEMPEL PISTON PIN

20 1 430813 PLEJLSTANG CONNECTING ROD ASSY

19 1 430812 KRUMTAP CRANKSHAFT ASSY

24 1 430817 STEMPEL RINGE SÆT PISTON RING COMBINATION

23 1 430816 STEMPEL PISTON

22 2 430815 LÅSERING PISTON PIN CLIP SPRING

15 1 430808 O-RING OIL SEALING RING 25*2.9

14 1 430807 BOLT M6X50 M6X50 BOLT M6*50

13 1 430806 OLIEPIND OIL DIPSTICK

18 1 430811 O-RING OIL SEALING RING 20*2.4

17 1 430810 BØS SPACER BUSH

16 1 430809 OLIETUD FOR OLIEPIND OIL LEVEL ROD SUPPORT

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



83 2 430872 PINBOLT DUAL HEAD BOLT B

82 1 430871 KABEL INSIDE CONNECTING WIRE 
ASSY

81 1 430870 STARTER MOTOR STARTING MOTOR

86 1 430875 BOLT M6X12 M6X12 BOLT M6*12

85 1 430874 PINBOLT DUAL HEAD BOLT B

84 1 430873 BREMSE BRAKE ASSY

80 1 430869 DÆKSEL ENGINE COVER

76 1 430474 DÆKSEL FOR MOTOR COVER

75 2 430867 MØTRIK M6 M6 HEX. NUT M6

74 1 430866 REKYLSTARTER STARTER ASSY

79 2 430868 BOLT M5X25 M5X25 SCREW M5*25

78 3 430266 TOPMØTRIK M6 CAP NUT

77 3 430264 PLANSKIVE M6 FLAT WASHER

87 1 430876 BØS BAFFLE

94 2 430883 BØS PISITION FIXED PIN

90 1 430879 CYLINDER TOP CYLINDER HEAD

89 1 430878 TÆNDRØR F7RTC SPARK PLUG F7RTC

88 1 430877 TÆNDING IGNITION ASSY

93 1 430882 VENTIL EXHAUST VALVE

92 1 430881 SKIVE FLAT WASHER

91 1 430880 VENTIL INTAKE VALVE

57 1 430849 SPÆNDEBÅND FUEL HOSE CLAMP A

56 1 430848 HOLDER FUEL HOSE CLAMP

55 1 430847 SPÆNDEBÅND FUEL HOSE CLAMP B

60 1 430852 TANKPAKNING TANK COVER SEALING 
WASHER

59 3 430851 BOLT M6X20 M6X20 BOLTM6*20

58 1 430850 FILTER FUEL FILTER

54 1 430846 SLANGE BENZIN FUEL HOSE

50 1 430842 BESLAG TANK FUEL TANK BRACKET

49 2 430841 BOLT M6X16 M6X16 BOLT M6*16

48 1 430840 RELÆ RELAY

53 1 430845 BEHOLDER BENZIN FUEL TANK

52 1 430844 BESLAG TANK RIGHT FUEL TANK BRACKET

51 1 430843 HOLDER TANK LEFT FUEL TANK BRACKET

70 1 430862 MEDBRINGER REKYL START START CUP

69 1 430861 SVINGHJUL MED RIPPER FAN

68 1 430860 SVINGHJUL FLYWHEEL

73 1 430865 STARTERHUS BLOWER HOUSING COVER

72 3 430864 BØSNING COVER FOR STARTER SHELL

71 1 430863 MØTRIK M14X1.5 NUT M14*1.5

67 1 430859 PAKDÅSE OIL SEALING FB22*35*7

63 1 430855 PAKNING BREATHING VALVE WASHER

62 1 430854 FILTER NET FILTER NET

61 1 430853 LÅG FUEL TANK CAP

66 1 430858 KUGLELEJE 6205 6205 E ROLLING BEARING 6205  E 
GRADE

65 1 430857 DÆKSEL BREATHING COVER ASSEY

64 1 430856 PAKNING BREATHING SEALING 
WASHER

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION



119 1 430907 STANG VALVE ROD

118 1 430906 FJEDER  ACCELEROGRAPH SPRING

121 1 430909 PAKNING INTAKE GASKET

120 1 430908 STANG WIND DOOR STOPPING POLE

117 2 430905 PINBOLT NUT SCREWM6*90.5

114 2 430902 LÅSEMØTRIK LOCK NUT

113 2 430901 MØTRIK ADJUSTMENT NUT

116 1 430904 DÆKSEL CYLINDER HEAD COVER

115 1 430903 PAKNING  CYLINDER HEAD COVER 
GASKET

128 1 430916 FILTER PLADE INNER COVER FOR FILTER

127 1 430915 HOLDER FILTER  FILTER BASE

130 1 430918 HOLDER FILTER YDERST UPPER COVER FOR FILTER

129 1 430917 FILTER EMPTY FILTER CORE

126 2 430914 SKIVE FILTER WASHER

123 1 430911 PAKNING CARBURETOR GASKET

122 1 430910 AFSTANDSTYKKE AIR INNET PIPE

125 1 430913 PAKNING AIR CLEANER GASKET

124 1 430912 KARBURATOR CARBURETOR ASSEY

112 2 430900 HOLDER ROCKER ARM

100 1 430889 DÆKSEL UDSTØDNING MUFFLER COVER ASSY

99 2 430888 SKIVE MUFFLER THERMAL 
INSULATION WASHER

102 2 430890 PINBOLT M6X96.5 NUT SCREWM6*96.5

101 2 429974 FLANGEMØTRIK MED NYLON 
RING M6

HEX FLANGE SCREW

96 1 430885 CYLINDER CYLINDER

95 1 430884 PAKNING CYLINDER CYLINDER HEAD GASKET

98 1 430887 UDSTØDNING MUFFLER ASSY

97 1 430886 PAKNING UDSTØDNING MUFFLER GASKET

103 4 430891 BOLT M8X45 FLANGE NUT M8*45

109 2 430897 PIND PUSHING ROD ASSEY

108 1 430896 BØS TOP CAT

111 2 430899 BOLT ADJUSTMENT BOLT

110 1 430898 STYR FOR PIND PUSHING ROD GUIDEBAR

105 2 430893 FJEDER VENTIL VALVE SPRING

104 1 430892 BØS OIL BLOCK  SHEATH

107 1 430895 HOLDER VENTIL EXHAUST VALVE RETAINER

106 1 430894 HOLDER VENTIL INTAKE VALVE RETAINER

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION


	1_drawing
	1_sparepart_list



